



# National Test Center of



(2004) 量认(国)字(B0585)号

# Polymer & Building Materials

No. L 1049

Address: No. 14, Beisanhuandonglu, Chaoyang district, Beijing, China Post Code: 100013  
Tel: +86(0)1064208747, +86(0)1064200694, +86(0)1064216131-2479, 2484, 2436, 2465  
Fax: +86(0)1064208747, +86(0)1084290301 Web site: www.plastic-test.net

No.2005 (X)0058

**CUSTOMER:** Fangxing Building Materials Co., Ltd.

### SAMPLES FOR TESTING

**Name:** Reinforced PVC corrugated sheet coated with Geloy

**Manufacturer:** Fangxing Building Materials Co., Ltd.

**Appearance:** Red corrugated sheet

**DATE OF RECEIPT:** 2005-01-26

**TEST PERIOD:** 2005-01-26 to 2005-01-31

**THIS REPORT COMPRISES 2 PAGES.**

**DIRECTOR:**

魏若奇



Address: No. 14, beisanhuandonglu, Chaoyang district, Beijing, China Post Code: 100013  
Tel: +86(0)1064208747, +86(0)1064200694, +86(0)1064216131-2479, 2484, 2436, 2465  
Fax: +86(0)1064208747, +86(0)1064216131-2485  
E-mail: [plastic-test@brici.ac.cn](mailto:plastic-test@brici.ac.cn) Web site: [www.plastic-test.net](http://www.plastic-test.net)



(2004) 量认(国)字(B0585)号

# National Test Center of Polymer & Building Materials



No. L 1049

Address: No. 14, Beisanhuandonglu, Chaoyang district, Beijing, China Post Code: 100013  
Tel: +86(0)1064208747, +86(0)1064200694, +86(0)1064216131-2479, 2484, 2436, 2465  
Fax: +86(0)1064208747, +86(0)1084290301 Web site: www.plastic-test.net

## TESTING RESULTS

No. 2005 (X)0058

No.	Item	Requirement	Results
1	Oxygen index	≥32	44
2	Horizontal burning	FH1	FH1
3	Vertical burning	FV0	FV0

## CONCLUSIONS

The samples of the product referred to in this report have been tested in accordance with the specification GB 50222-1995 "Code for Fire Prevention in Design of Interior Decoration of Buildings". The fire prevention is classified as class B1 according to the standard and it can be used in common building and house.

(HEREINAFTER IS EMPTY)



Test: 孙秉胡孝义

Check: 刘永春

Director: 魏若奇